DF50SVTE14 H = E i
DF50SVT PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

Sefe

01|




ZNFI¥#3 (Power Mechanism)

T

FF H = B XX E W R X H W HE BN
No. Code name Chinese Description 0'ty $

1 01010055 R (50CC) Engine 1

2 01030003 AL 2% (PD20]) Carbureter 1

3 03030771 Ja5C VeI Rear Interior fender 1

4 02011353 I NIWAGRE Engine Hanger 1

5 02011350 3 I1IEEER Engine connection Board 1

6 02011352 - XGEHR Rear fork connection 1

7 190045 T PEAR S Filter Element 1

8 01040003 YRR Air Filter 1

9 02011351 ER Rear Fork (Left) 1

10 | 02011221 YRR SR Air filter Bracket

11 02010040 T 2340 573, Bmm Engine Hanger Bushing L: 73.5mm | |

Parand

55

2




A/BEZ X A/B Cover assembly

F t = B 3 # AR R X B MW = B
NO. Code name Chinese Description 0ty $

1 139200001 AE Cover A 1

2 139200002 BE Cover B 1

3 139200003 W 2 Fan cover 1

4 139200004 %45} ] Ring 1

5 | 139030011 7N AT 2L THMEFEM6 X 12 Hexagon bolt M6x12 2

6 139190014 7N FH T =5 TH B FEM6 X 25 Hexagon bolt M6x25 2

7 139190013 IEF ©6 Clip®6 2

8 139200005 5%l Lock cord 1

9 139010011 H B IE4TST4. 8 X 16 Self tapping screw ST4.8x16 2

10 | 139200006 HWIZEETST3. 8 X 16 Self tapping screw ST3.8x16 2

11 | 139200007 WAELK Clip 1

12 139200008 TS5 Chain modulator cover 1

13 139200009 K BB Sk Plug of fan cover 1

Parand

B3I




SEILEZRK Cyli

nder head cover assembly

Fr #t = B X # R R X # R = B
NO. Code name Chinese Description 0'ty $
1 139210001 7N FH T =5 TH B FEM6 X 40 Hexagon bolt M6x40 2
2 139210002 REEL T (FESLENS) Cylinder head cover 1 -
3 139210003 TSk Sl A ek Snorkel fitting cylinder head cover| 1
4 139210004 T3k 5 25 45t el Gasket, cylinder head cover 1
5 139210005 TS B Ventilate plate washer 1| | e
6 139210006 A JEMR Ventilate plate 1| | e
7 139210007 H Iﬁzé%%TSTs 8 X Self tapping screw ST3.8%8 4
8 | 139210008 Sk w5 A% il Eﬁé’ Valve in pipe 1
9 139210009 +F Clip 1
10 139210010 ¥ Clip 1
11 | 139210011 | Adikas (kAN &k | Cylinder head cover assembly 1 -

¥4



SEkEm— Cylinder head assembly 1

|

)

Pl

~

18 25 24 16

53 H = B X & AR xE X &M HE BH
NO. Code name Chinese Description 0'ty $

1 139220001 7N VR L RN T Hexagon nut M7 4

2 139220002 S DT X 14 Washer ®7X 14 4

3 | 139220003 SRR Retainer, valve rocker 1

4 139220004 SR Arm, Valve rocker 2

5 139220005 ST ERNEET Screw, lappet adjusting 2

6 139220006 B KB BEMS Lock nut 2

7 139220007 SRR In valve rocker axis 1

8 139220008 HES T R 4l Out valve rocker axis 1

9 | 139220009 s il Camshaft 1 e
10 | 139220010 EATA D8 X 14 pin®8X 14 2

11 | 139220011 7N FH1E 25 TH BE M6 X 85 Hexagon screw M6 X85 2

12 139220012 R b Heat insulation plate 1

13 | 139220013 (R Mat of heat insulation 1

14 | 139220014 ATk Cylinder head 1 e
15 | 139220015 HEA Exit valve 1

16 139220016 AR E Valve spring big 2

17 139220017 SRS S Valve spring small 2

18 | 139220018 A1 Cotter, valve 4

19 | 139220019 HES T LR R Spring holding 1

20 | 139220020 HA] In valve 1

21 | 139220021 HRTSE In valve leader 1| | e
22 139220022 HRI 8% Out valve leader 1| | e
A 139220000 | SELSLEAR (CIRAND Cylinder head assembly 1

B 139000001 I G B R SRR Camshaft seat assembly 1 -



SEIkE = Cylinder head assembly 2

18 25 24 16 17 23 21 28 191+

Fr H = B XX & W ® L HE MW H= BN
NO. Code name Chinese Description 0'ty $

23 | 139220023 AT 0il seals 2

24 139220024 P Washer 2 || e
25 139220025 SARE:S F3 Retainer, valve spring 2

26 | 139220026 W BEAEME X 32 Bolt stud M6X32 2

27 139220027 RELBEFEM6 X 65 Bolt stud M6X65 2

28 139220028 SITEFF0E Valve leader o— ring 2 || e
29 139220029 A ET L Cylinder head washer 1

30 | 139220010 BT R In valve holding 1

31 139220030 KACFE Spark plug 1

Parand

6 I




phih, SELEAL Crankshaft, Cylinder assembly

19— P ————
A

17

21— i
—a (PP OY
16 16 16 10 14
Fr H = B XX E R R X # R = BN
NO. Code name Chinese Description Q'ty |¥ $

1 | 139230001 5OCC LA Cylinder 1 ‘-
2 | 139230002 SEL () O Gasket, cylinder 1

3 139230003 AR AR Chain adjuster 1

4 139230004 i S e Y e Chain adjuster washer 1

5 | 139220010 SERTAY D8 X 14 Pin ®8x14 2

6 | 139230005 LEEESn T Adjuster spring =
7 139230006 R 2 L S ] S R B Nut of adjuster spring 1| e
8 | 139230007 [# 72 R B 24 ] Washer of nut 1| e
9 139230008 | /SAVEZEHMRFEMEX 1 8 Hexagon M6x18 2

10 | 139230009 S Guider 1

11 | 139230010 T Stopcock pin 1

12 | 139230011 S Stopcock 1

13 | 139230012 5% Clip 2

14

15

16

17 | 139230016 fhAEA A S Crankshaft comp. 1

18 | 139230017 1E R B 2% Cam chain 1

19 139230018 oK A Cam chain tensioner 1

20 139230019 oK AT [H] 2 WE A Cam chain tensioner bolt 1

21 | 139230020 O ®15.2X1.5 O -ring®15.2x1.5 1

A 139000008 50CCTEZEMNHE Piston ring combination 1

B 139000007 S50CCIEZE RN vt 4B 50CC Piston assembly 1

Pl



EiBER R Left cover assembly

j 2

FF T = &R KX Z M H=E B
NO. Code name Chinese Description 0ty
1 | 139240001-1 feihds Ok Left cover 1
2 139240002 JEEE B A 4 Kick start lever assy 1
3 | 139010004 7N AT 2L THMEFEM6 X 20 Hexagon bolt M6x20 1
4 139240003 7N FAIE 2 THNEAEM6 X 35 Hexagon bolt M6x35 8
5 | 139240004 Al Clip 1
6 139240005 oSl A R Starting axis washer 1
7 | 139240006 G R Clip 1
8 | 139240007-1 fidEE s k) Washer of left cover 1
8 139240007 fi @iy Washer of left cover 1
9 | 139220010 ELIR P8X 14 Pin, dowel®8x 14 2
10 139240008 Fosh Starter spring 1
11 | 139240009 BB Ldle gear 1
12 | 139240010 GENIRLE Starting gear 1
13 139240011 B J2 e S5 Attrition spring 1
14 139240012 R ALSE B Sector gear bushing 1
15 | 139240013 iR Vent pipe 1
16 | 139240014 H B24]ST3. 8X 16 Self-tapping screw ST3.8x16 1
17 | 139240015 Sk} E D 35 Plastic washer®35 1

Parand

B8 I




IXZH4E Driving Wheel

FF H = B XX & W ® X B H=E
NO. Code name Chinese Description Q'ty [¥ $
1 [1.20.22.10.0]  j&#5 729 17.7 30 Strap 729 17.7 30 1 ‘-
2 139250002 N SRR REM12 Hexagon nut M12 1
3 | 139250003 S D 12X 20 Washer®12x20 1
A | 139000002 ERZIL{95Y5 Driving wheel assembly 1 e
4 139250004 F B R Driver shoe 1
5 139250005 F 50 R A Initiative strap fan plate 1
6 139250006 B INISE e Initiative gear plate 1
7 | 139250007 F AT E 20X 38 Driver bushingd20x38 1
8 139250008 B sh X Bh Glide drive plate 1
9 139250009 WwahET roller 6
10 139250010 RNy Brae board 1
11 139250011 ERIRs Y e LS Side parts of brae board 3




M4 5k Driven Wheel assembly

Fr H = P XX E R R X H W W= BN
NO. Code name Chinese Description 0'ty $
1 139020020 7N FRVE ZE TR REMT0 Hexagon nut M10 1
2 139260001 INAIERIM27 X 1. 0 Hexagon nut M27x1.0 1
3 | 139260002 BEHRIE Clutch wrap 1
4 139260003 MB R Ee 2 Gear, countershaft assy 1 __,:’:
5 | 139260004 JE 3 Spring 1
6 | 139260005 J 3 o Spring base 1
7 139260006 MBh R A R Driven strap turntable 1 :.-""
A 139000003 MEBNFE SR Driven wheel assembly 1 -

%10 7



BEIE L Start Motor

4

i

e ™
(@ o]

F H = &R KX &M HE
NO. Code name Chinese Description 0ty
1 139270001 B LA Motor unit, starter 1
2 139270002 WA O-ring 1
3 | 139270003-1 kel (W) lead 1
4 139010004 7 1 22 TH BB ARG X 20 Hexagon bolt M6x20 2
5 | 139270004 RSB ETM5 X 8 Cross bolt M5x8 1
6 139020012 PP D5 Spring washer®5 1
7 139270005 EE B A A Clutch 1
8 139270006 HEDI2X9 Bushing®12x9 1

Yava

o1l W




HAEBHL Magneto

22—t = I

6—

—6

A

FF H = & AR XX &M HE B
NO. Code name Chinese Description 0ty $

1 139280001 A KR Cooling fan 1

2 139280002 7N VR LT IR REMG X 18 Hexagon bolt M6x18 4

3 139020020 7N FHEZE TR BEM10 Hexagon nut M10 1

4 | 139280003 BEET O\ZRATIRD Magnetism crock 1 -

5 139280004 BB E O\ Winding assy 1

6 139010004 7N AV A TH IR FEME X 20 Hexagon bolt M6x20 1

7 139280005 N S I AEMS X 12 Bolt M5x12 2

8 | 139020012 PP D5 Spring washer 2

A 139280000 | WAHHLE S O\HAZHD Magnetor assemble 1 -

12 W



AEEFEE R

Crank case cover assy

9 3
9

10

10

10

12
FF H = F XX E R - = BN

NO. Code name Chinese Description 0"ty [¥ $

1 139290001 A AR Cover L crankcase 1 ‘-
2 | 139220010 SERTA D8 X 14 Pin, Dowel®8x 14 2
3 139290002 ML R R Gauge, oil level 1
4 | 139290003 OFF B D 18X 3 O-ring®18x3 1
5 139290004 JEIH Y 7 Fuel strainer cover 1
6 | 139290005 OFF 8 30X 3 O - ring®30%3 1
7 | 139290006 I8 VH D) 5 Fuel strainer spring 1
8 139290007 VEE TR Y Fuel strainer 1
9 139290008 7N FH T =5 TH BB FEM6 X 85 Hexagon bolt M6x85 4
10 | 139290009 | 7NAA¥E=Z[HBEFEME X 100 Hexagon bolt M6x100 4
11 | 139290010 ME30X5X 14 Oil seals 30x5x14 1
12 139290011 A AR B AR Right crankcase gasket 1

13 T



HL;HZE 0il Pump

5d T = &R x X EA M HE B
NO. Code name Chinese Description 0ty $

1 139300001 ML ZE IR sh %S Pump drive wheel 1

2 139160004 7NV 2 TS BEM6 Hexagon nut M6 1

3 139010004 7N A E S THNEAEMG X 20 Hexagon bolt M6x20 2

4 139190014 7 22 TH R AEM6 X 25 Hexagon bolt M6x25 1

5 | 139300002 ELR P8X 11 Pin, Dowel®8x11 1

6 | 139300003 0T & @ 10 O-ring®10 2

7 | 139300005 A SLIEETMA X 10 Cross bolt M4x10 3

8 139300006 ML AR E A 8 Oil pump pin 1

9 139300007 GIRGESS Oil pump cover 1

10 | 139300008 GIRIHESEES Body, oil pump 1

11 139300009 N H1 Rotor, oil pump inner 1

12 | 139300010 R Oil pump axis 1

13 | 139300011 GGt Rotor, oil pump outer 1

A | 139000004 HLIH A AR Oil Pump assembly 1 ]

Yavard

o

14 71




HHiEhFE R. Crank case

F H = B XX E R E R HE B
NO. Code name Chinese Description Q'ty [¥ $

1 | 139310001 A AR 1 Right crank case 1 ‘-

2 139310002 KN ML E D 10X 22 Bushing of engine suspend @ 1

3 | 139220010 ELIR DP-8X 14 Pin, Dowel®8x14 2

4 139310003 7N FH T 22 TH R AEM6 X 45 Hexagon bolt M6x45 1

5 | 139310004 KL BZAEMT X 168 Bolt, Stud M7x168 2

6 | 139310005 el Y Washer of right crank case 1

7 139310006 K E D14 X 25 Bush®14x25 1

Yava

015



HEHENZE Gear chamber and cover

1::0ﬁ

19

FF H = B X & W R X H W H=E BN
NO. Code name Chinese Description 0'ty $

1 139150004 7N FH T =5 TH R FEMS8 X 35 Hexagon bolt M8%35 5

2 | 139320001 N AT 2L THMEFEMS X 40 Hexagon bolt M8x40 2

3 139320002 7N FR T 2 T R AEMB X 12 Hexagon bolt M8x12 2

4 139320003 vz Yo Paper washer 9

5 | 139320004 Yikt ik Gear room cover 1 e

6 | 139320005 SELTES D 10X 20 Pin, dowel ®10x20 2

7 139320006 W = fa 4L Gear room cover paper washer 1

8 | 139320007 ot 2Bl Final Shaft 1

9 139320008 LIS Final Gear 1

10 | 139320009 il 4 layshaft assy 1

11 | 139320010 I ZH 12X 20 Layshaft washer12x20 1

12 | 139320011 AR Clip spring 1

13 | 139320012 At oil seals 1

14 139320013 HhA&6004 Gearing 6004 1

15 | 139320014 Hh7K6201 Gearing 6201 2

16 | 139320015 NSV LB R (B ) Hexagon nut 1

17 | 139320016 M ZE B HE AL A Brake shoe pin 1

18 | 139320017 OFZ I ©8X 1.5 O-ring®8x1.5 1

19 | 139320018 N Input axis 1 H
20 | 139320019 HhK6203 Gearing 6203 1

%16 T



A BhEHFE L. Crank case

FF T = &R KX ZM e B
NO. Code name Chinese Description 0ty $

1 139330001 KL BEFEMT X 176 Bolt, Stud M7x176 2

2 | 139330002-1 |  Zefibsf sk (ko Left crank case(longer) 1 e

3 139330004 L HIEFEM12 X 15 BoltM12x15 1

4 139330005 | LI F 12X 18.5 Washer of boltd12x18.5 1

5 | 139330006 19, 8X 30X 5 Oil seals 19.8x30%5 1

6 | 139330007 ME17X30X6 Oil seals17x30x6 1

7 139310006 SIEEHE D 14X 25 Gearing of center stand®14x25 1

8 | 139320014 Hh7&6201 Gearing 6201 1

9 | 139320019 76203 GearingG6203 1

10 139330008 TE M B 22 hH d8 X 20 Buffer of absorber ®8x20 1

11 139310002 REMHL R E D 10X 22 Bushing of engine hanger 1

12 | 139330009 B R EE M8 X 51 Center stand spring pin 1

axiand

#O17 W




HSE Inlet pipe

F H = P XX E R R HE B
NO. Code name Chinese Description 0'ty $

1 139140003 EH1 D40 Clip ©40 1

2 139170002 R Air tube 1

3 139070006 7N AL 2 THN B REM6 Hexagon nut M6 2

4 139170005 A LB M4 X 25 Bolt M4x25 1

5 139170006 SEH D4 X 10 Washer®4x10 1

6 | 139170003 HAE ORI Ring 1

A | 139170002 A SR Inlet pipe assembly 1 e

018 T




ZZ2 Frame

2

L

FF H = P XX E R xR X E M HE B
NO Code name Chinese Description 0'ty $
1 | 0201-50SVT Ly Frame 1

2 02011358 ZE IR [ e 4 Fix board 1

3 02011357 R IE A Shock seat 1

4 02011354 TR A Hanger Rock Arm Left 1

5 02011355 mAEREL Hanger Rock Arm Right 1

6 02030287 7 A4 Steering Column 1

7 02030285 AR Up connection plate 1

8 02030283 palE e A Handbar Raiser 2

9 12030052 A Steel Bowl 1

019 T




Nk Frame Accessories

o

ode ro

F t = B X & W R X HZ W H= B
NO. Code name Chinese Description 0ty $

1 02011651 KIT B Headlight Frame 1

2 02011359 FEIRI 2% 5] & Footbrake cable seat 1

3 02011653 FEL Vb 0 7 ] e 4 Battery case Bracket left 1

4 02011652 FH IR R A Battery fasten plate 1

5 02011654 FEL Y A [ B Battery case Bracket Rightt 1

6 02011345 JG RS R S 2R Rear fender fixing plate 1

7 02011364 LT 1B S 4 Lock switch bracket 1

8 02011356 AR s Al Footbrake Pedal 1

20 T




I (UK Handle bar and Speedmeter

FF H = P XX E R R HE B
NO Code name Chinese Description 0'ty $
1 10050078 NES Speedmeter 1

2 10040072 AT AL B8 Fuelgauge Sensor 1

3 10020055 e Left hand grip 1

4 10010095 KHETFR Left Switch 1

5 02030282 77 I3t Handle Bar 1

6 10010096 HHEAITR Right Switch 1

7 10020056 HIEE Right Hand grip 1

21 W




JHAARE Muffler

FF H = P XX E R R HE B
NO. Code name Chinese Description Q'ty |¥ $

1 BEFEMBx 1. 25%x25 Hex Flange Bolt M8x1.25x25 2

2 190408  |Hufii Muffler Clamp 2

3 190406 |[fEpiER Silica Washer Sheet 2

4 01050045 Y& (A0 Muffler 1

5 190407 | AL T B AR Muffler Gasket 1

6 IEFE8%16 Hex Flange Bolt M8X1.25X16 3

7 01050052  |JH /5 #s A Exhaust Pipe 1

8 01990024 | Ak Exhaust Pipe Gasket 1

9 i JE MR IE 6% 32 HEX CAP Nut, M6X1.0 2

022 T




SFE. E Fuel Tank, Shock

H = B XX E R R HE

Code name Chinese Description Q'ty
01990040 | IRAMIEE Secondary Air injection Device 1
02010351 | ~RAMNS IEIE 2 F Air Injection Fixture 1
07010122  |AIIRE#s/C Front Shock left 1
07010123  |HIUE#R4 Front Shock Right 1
12050018 |l -R#15 Circlip 15 1
02050062 |4 A2 Footrest left 1
02050063 |4 A Footrest right 1
05030052  |JHiFE Fuel Tank 1
02011655 |5Vt 348 Rear fender Bracket 1
07010125 |/5E Rear Shock 1
02011343 |94 Side Stand 1
07020062 |53 Spring 1
15010046 | FifeHh CirdiE. BEP) 1

23 hL




B4 Front Tire

Fr H = B XX E W R X FH W H= B
NO Code name Chinese Description 0'ty $
1 06010058  |#:/i5120/70-12 Tire (120/70-12) 1

2 02040285  |Hife#t Front Rim 1

3 190015 SITHE Valve Stem 2

4 12030050  |%h7& Bearing, 6301 2

5 10040073 |H GRS Speed Sensor 1

224 HL




J5% Rear Tire

FF H = F &R xR X E M HE B
NO Code name Chinese Description Q'ty |¥ $
1 08020225 JIEI R £ Footbrake cable 1
2 04030002 CJTORZE BB (110) Brake Shoe 1
3 5L 3 Spring Kit 2
4 06010059 ®R130/70-12 Wheel (130/70-12) 1
5 02040286 G %3, 5%12 Rear Tire3.5%12 1

25 hL



%] Disc Brake ASSY

FF H = B X & W xR X # R H=E BN
NO Code name Chinese Description 0'ty $
A 04010096 | Hil B AL % Front Disc Brake ASSY 1

1 G Upper Pump 1

2 HIA_F 2R Upper Pump 1

3 ik Fbk=s Front Brake Hose 1

4 190491 BRI R G Front Caliper Bracket 1

5 04020048  |HyHEELE: Front Brake Disc 1

6 12990030  |AHERI) & 2k S Brake hose circlip 3

7 FW Hand lever 1

26 T




5=, B85, 5 Speedmeter,Wire harness, Lock

5

FF T = &R KX Z M H=E B
NO Code name Chinese Description 0ty $
1 08020227 2 Throttle Cable 1

2 08020250 AR 2K Seat Cable 1

3 07020101 FEIRIAT i 35 Footbrake spring 1

4 10080046 B4 Switch Lock 1

5 08010123 Hh 2 2% Wire Harness 1

6 10010035 HESIPS Brake Switch 1

7 07020010 METFIh 5 Brake Switch Spring 1

2T W




KTH Lights

Fr H = B X & W xR X # R H=E BN
NO Code name Chinese Description Q'ty |¥ $
1 09020131  |FIZE %% 17147 Front Turn light (Left) 1
2 09020132  |FIA AT Front Turn light (Right) 1
3 09010080 | KT Headlight 1
4 09030065 |J& BXT Tail Light 1
5 09020133 | Ja £ ¥ 14T Rear Turn light (Left) 1
6 09020134  |Jg & AT Rear Turn light (Right) 1
7 09030066  |HHRXT Licence plate Light 1

28 T




#BE 11 Body Covering

13

Fr H = B X & W R X B W HE BN
NO Code name Chinese Description Q'ty $
1 03010624 |0 7 B4 a5 4 Decorative cover Right 1

2 03010626  |FIFE 4T 2484 Front Signal bracket right 1

3 03010634 | KAT4hER Headlight covering 1

4 03010625  |HiIf%IA4T SC 48 A Front signal bracket left 1

5 03010623 | 75 5 1M 55 /2 Decorative cover Left 1

6 03010633 |1 55 B ¥ A Front Body cover right 1

7 03010631  |M& FBA Up body cover right 1

8 03010630 |7 FE Up body cover left 1

9 03010632 | 55 Ry % A Front body cover left 1

10 03010622 |55 5B A Rear body cover right 1

11 03030887 | &5 24t A Body covering decorative right 1

12 | 03030886 | &5 2 fift Ao Body covering decorative Left 1

13 03010621 |5 f5 B e Rear body cover left 1

14 03010628 |EEA4 Tail cover right 1

15 03010627 |FEE Tail cover left 1

029 T




7ZZ12 Body Covering 2

F H = B XX # R x X EA M = BN
NO Code name Chinese Description 0ty $
1 03010636 | &S FREmE A Battery cover plate right 1

2 03010629  |HIfeH4TER Front Fender 1

3 03010635  |HEuhEE RS A Battery cover plate left 1

4 03030894 |HEuh & EA Battery cover right 1

5 03030893  |Huh & B AL Battery cover left 1

6 03010638 | &4 = N R E A Bottom Battery cover plate Right 1

7 03010637 |HEMh & E N REMmHE AL Bottom Battery cover plate left 1

8 03030892 | A= Front battery cover 1

030 7




BZ43 Body Covering

F H = B X & W xR X B W H=E
NO Code name Chinese Description 0'ty
1 03030885 | &% AT H 2% Body cover linkage 1
2 03030880  |HLith & Battery seat 1

3 03030889 |yhFE =AM E Gas Tank cover cap 1

4 03030890  |yHiAEEE N = Gas Tank interior cap 1

5 03030882 |FE & Tailight covering 1

6 03030884 |jE4Yetk F & Rear fender bottom 1

7 03030883 |/ +4vetR Rear fender 1

8 03030891  |AL#i & Seat Lock cover 1

9 03030820 | fF223E4n Fairing lock 4

031 T




M Seat,

Fr H = B XX &M ® LA M HE BN
NO Code name Chinese Description 0"ty [¥ $
1 06020146 |y 46 B R Gas Tank rubber ring 2

2 06020144  |EXT ¥ Tail light rubber 2

3 06020141 | KAT 28 I Headlight bracket rubber 4

4 06020143 [} Iron Clamp 3

5 15030032 |V 48 Al E A A& Gas Tank bushing 2

6 06990001 | —ZitjEss Secondary Fuel Filter 1

7 12010010  |4M£2KF6 Iron Clamp 2

8 06020147  |JMAE 55 4055 s T Gas tank rubber washer 3

9 06020145  |JH%A 5 ke 3 Gas tank rear rubber washer 2

10 | 06020142 B 4T AR E Rubber of indicator 2

11 06020149 |fEZE T HJE% Tool rubber ring 1

12 | 06990067 |JRAE off-gas line 1

13 10060001  |JHAETTo Pet Cock 1

14 | 12010007 % 8.5 Fuel Pipe Clamp 8.5 10

15 06030001 AT Gas Pipe 4*7 30cm

16 06030002  |75H%E4.5/8.5 Fuel Pipe 4.5/8.5 105cm

17 05010071 |4k Seat 1

032 T




28, H#f Electrical components

Fr t = 3 &R ER R = B
NO Code name Chinese Description 0ty $
1 10990001 ﬂﬁ%@ Battery Bolts 1

2 H Y TX7A-BS Battery (DTX7A-BS) 1

3 01020073 | #&yias BHAZIH) Regulator 1

4 01020011  |[NYE2% Flasher (Turn signal relay) 1

5 10070001 {m/m\ Horn 1

6 01020021 |4k Hi 28 Relay 1

7 01020022 | & A Ingition Coli 1

8 01020016 | f5 -k 23 CDI 1

9 06020148  |H AL T Battery fastener Pad 1

033 Hi




BERBREREH

4
F " = IR IR = B/
NO Code name Chinese Description 0ty $
1 109050001 AR ) Reflector (square) 3
2109050002 othR (5D Reflector (round) 2
3 09060027 |5 ¥4 Rear view Mirrior 1
4 06990086  |YJE =il Pk Triplet 1

034 T




BEZETE Tools Kit

3
|

/'t B
/I f

1 5 6

=
P
.-"‘"-r.d-;.
Fr #t = B 3 & R R X B W = B
NO. Code name Chinese Description 0"ty [¥ $
A bE4E TR Tools 1
1 16010005  |12-14FF O F Open Spanner(12-14) 1
2 16010004  |8-10JF 4 F Open Spanner(8-10) 1
3 16010006  |XkWE22 7] Dual-Purpose Screwdriver 1
4 16010007 |‘K{EZEEFS=16 Spark Plug Box Spanner(S=16) 1
5 16010002  |6mmPY 7S AT Socket Head Screw Wrench(6mm)| 1
6 16010001 |5mm P 7S FH T Socket Head Screw Wrench(5mm)| 1
7 16010116  |4mm]N 7S kT Socket Head Screw Wrench(4mm)| 1

SRR B O T B e AR i F A A B E N, A S IE 2 2 A BE 14201 7-03-24

035 Bl




